4800-7711-100 A04

Machine Type : Machine Number : Approve:
Drawn Approve Date Edition Note
| TR 02,JUN.2003 A4 MCVGOO/SOOM 000 Parts List
igre
LONG CHANG MACHINERY CO.,LTD
CONTENTS
‘ PARTS DRAWING PAGE
I. BASIC MACHINE '

- 1. Y-AXIS (MCV600/800) 1

Drawing 4
2. Y-AXIS (MCV1 000) 5.
Drawing 8"

3. X-AXIS (MCV600/800) g
Drawing _ 12

4. X-AXIS (MCV1000) 13

- Drawing 16

5. Z-AXIS-1 ( DIRECTT TRANSIT ) 17

" Drawing 20

6. Z-AXIS-2 ( WITH COUNTERWEIGHT) 21
Drawmg 25

y




-E- MCV-600/800/1000 BASIC MACHINE

7. Z-AXiS-3 & COOLANT DEVICE 26
Drawing 27
8. SPINDLE 4,000/8,000.rpm ( COOLANT THROUGH SPINDLE SYSTEM) 29
Drawing ' 33
9. SPINDLE 10,000rpm ( COOLANT THROUGH SPINDLE SYSTEM ) 34
Drawing 38
10. SPINDLE 4,000/8,000rpm { COOLANT THROUGH SPINDLE SYSTEM ) 39
Drawing 42
14. SPINDLE 10,000rpm 43
Drawing 46
12. AIR & LUBRICANT DEVICE ‘ 47

‘Drawing 48




ARTS LIST

MCV-600/800/1000 BAVSIC MACHINE

MODIFICATION RECORD
DATE PG ORIGINAL MODIFIED ED REMARK T
02.10.29 NONE ADD 1000 X, Y AXIS A1
03.01.09 64-69 [NONE ADD 24T ATC 17. 18. AQZ  |BEK ATG
03.06.02 26.28 |13 1000-CO89 $0 4000-C171A | A03
04.11.04 ALL AD4

§

MAVANN.RON-1NAN Parts List A04 4800-7711-100

3/3




MCV-6006/800/1000

BASFC MA CHINE

1. Y Axis (MCV600/800) Note
Parts No. Pc Description
1 |800-C026 1 |5 STAGE FRONT PROTECTOR |Y Biis%
2 6 |SCREW BUTTON HEAD APEFIR M6x10
3 6 |SCREW BUTTON HEAD A ERIEAR M5x10
4 |800-C036 1 |Y LEFT FRONT WIPER Y SAERTEIR g
5 8 |SCREW BUTTON HEAD R (E[ B M5x10
6 |1000-C012 4 |WIPER (X) AR E
7 |800-C024 2 |Y SUPPORTER Y Wi
8 [5MC-2929 2 |AXIS LOCK BOLT B [ AR
9 6 |SCREW AR M10x30
10 2 |SCREW e M6x12
11 11060-C070 1 |LIMIT SWITCH SEAT R RARE
12 |EA12-0602-010 | 1 |LIMITED SWITCH FRENRARE
13 2 |SCREW L M6x12
14 |5MC-1034 2 |GIB ADJUSTING SCREW PG iERe
15 {800-C020 1 |YAXISGIB PR PR
16 |800-C039 1 |Y RIGHT FRONT WIPER Y Sl ETEREE
17 6 |SCREW BUTTON HEAD S ETEIRA M5x10
18 11200-C012 2 |GIBHOLDER(X) e
19 4 |SCREW FLAT HEAD [T SR M6x10
20 2 |SCREW FIBITHR M6X12
21 |800-C021 1 |CONNECT PLATE AR
22 2 |SCREW [ M6x12
23 {1000-C682 1 |FLEXIBLE CONDUIT ayi sl T
24 2 |SCREW BUTTON HEAD 2 EVER A M6x10
25 3 |SCREW [l M8x20
26 4 |SCREW AR AR M10x25
27 |800-C149 1 |BRACKET HOUSING Y AT
28 {1060-C009 1 |BRACKET Y SELRAHT AR EE
29 1 |LOCK RING s A25
30 1 |BEARING M 6205
31 [1000-C126 1 |BALL SCREW NUT BRACKET  |Sfsisiisgs
32 2 |TAPER PIN N $ 10x45
33 2 |PIN IS $ 10x20

MCV600-800-1000 Parts List A04 4800-7711-100

1/48




BASIC M

LIST

CHINE

MCV-600/800/1000
1. Y Axis (MCV600/800) Note
Parts No. Pc Description

34 4 |SCREW LA M12x25

35 1800-C004 1 |BALL SCREW (Y) Y S

36 6 |SCREW hE A M10x30

37 2 |SCREW 6e1 M6x20

38 |4850-C086 2 |DESTER PLUNGERS(5 MOLES) [9HEE

39 |800-C002 1 |SADDLE B

40 6 |SCREW BUTTON HEAD AP |ElFE IR M6x10

41 |800-C027 1 |5 STAGE PROTECTOR Y g

42 6 |SCREW BUTTON HEAD SRR M6x10
43 |800-C037 1 |Y LEFT BACK WIPER Y il R

44 6 |SCREW BUTTON HEAD PRGERAR M5x10

45 |800-C038 1 Y RIGHT BACK WIPER Y @A e EIR e

46 6 |SCREW BUTTON HEAD A [EBEIE i M5x10

47 |5MC-1381 1 |BEARING COLLAR i Fr

48 {SMC-1011 2 |OlL SEAL HES]

49 |sMC-1009 1 |BEARING HOUSING Hil R

50 6 |SCREW Ik M10x25

51 2 |TAPER PIN £ § 10x45

52 2 |BEARING L 30TAC62B

53 {5MC-1025 1  |BEARING HOLDER i R

54 4 |SCREW e M10x20

55 |5MC-1381 1 |BEARING COLLAR Hil AT

56 |CV850-T035 1 iNUT LA YSR M30xP1.5

57 |1300-C176 1 |COUPLING Ef e BHRLH
57-1 |1000-C392 1 |X.Y AXIS COUPLING SRS R LI
57-2 {1000-H053 1 |COUPLING e Ve R

58 [5MC-1201 1 |COLUMN e

59 |5MC-1228 8 [WASHER At B 72

60 8 |SCREW e M16x65

61 _ 2 |SCREW L M5x12

62 |5MC-2919 2 |POSITIONING KEY i (B

63 |5MC-2909 2 |HOOK 4

64 4 |SCREW AR M12x40

3

MCVB00-800-1000 Parts List AO4 4800-7711-100

2 14AR




TS LIST

MCV-600/800/1000 BASIC MACHINE

1. Y Axis (MCV600/800)

Note
Parts No. Pc Description

65 [1200-C022 1 |MOTOR BRACKET TR DEHCEL
65-1 [1000-C394 1 IMOTOR BRACKET FE SR FEFF
65-2 |1000-H052 1 |MOTOR BRACKET IR Vit
66 4 |SCREW L M10x40
67 2 |TAPER PIN B § 8x35
68 1 |SERVO MOTOR frlfRFE=E 2 C12
69 4 |SCREW PR M8x40
70 |800-C001 1 IBED JEE

71 |5MC-2912 7 |ANO7 LOCK NUT ANFHIENE

72 |5MC-2911 7 |LEVELING ADJ. BOLT TR T

73 6 |SCREW E&G M6x16
74 [800-C030 1 |PROTECTOR HOLDER (1) Y BisE AL (—)

75 2 |SCREW R M6x30
76 [800-C022 2 |Y DOG SUPPORTER Y SRR ESR

77 |5MC-1063 2 |LIMIT SENOR LUMP IR R EDR

78 & 4 |SCREW BUTTON HEAD A E TR M5x10
79 2 |SCREW BUTTON HEAD b B HEE A M5x10
80 [5MC-1059 1 |DOG (HOME) | R

81 [800-C031 1 [PROTECTOR HOLDER (2) Y TR )

82

§

MCV600-800-1000 Parts List AO4 4800-7711-100

Al 48




PARTS LIST

MCV-600/800/1000 BASIC MACHIN

5 ///%\ :

Y-AXIS (MCVE00/800) \::;“ g
. | 3] ,' # ! %’)
e

\

MCVE00-800-1000 Parts List A04 4800-7711-100
4/48




£

TS LIST

MCV-600/860/1000 BASIC MACHINE

2. Y Axis (MCV1000)

Note

Parts No. Pc Description
1 [1000-C034 1 |5 STAGE PROTECTOR Y Fiisg
2 8 |SCREW BUTTON HEAD b EBER A M6x10
3 5 |SCREW BUTTON HEAD EHEIFE LS5 M5x10
4 [1000-C183 1 Y LEFT FRONT WIPER Y A RE
5 8 |SCREW BUTTON HEAD A BITRIRS M5x10
6 [1000-C0O12 4 |WIPER (X) AT R
7 |1000-C054 2 |GIB HOLDER AR
8 |5MC-2929 2 |AXIS LOCK BOLT i ] A
9 8 |SCREW LA M10x30
10 |5MC-1034 2 |GIB ADJUSTING SCREW PRSI
11 [1000-C053 1 |SADDLE GIB e s T
12 |1200-C012 2 |GIB HOLDER (X) PRGN
13 4 |SCREW FLAT HEAD [ HE AR M6x10
14 |1000-C186 1 |Y RIGHT FRONT WIPER Y dlEETERSE
15 6 ISCREW BUTTON HEAD 4 [ETEEAR M5x10
16 2 |SCREW BUTTON HEAD P M6x10
17 3 |SCREW WAL M8x30
18 4 |SCREW i M10x45
19 |800-C149 1 |BRACKET HOUSING Y AR
20 [1060-C009 1 |BRACKET Y SR
21 1 |LOCK RING e A25
22 1 |BEARING B 6205
23 [1000-C127 1 |BALL SCREW NUT BRACKET  |sifiziE s
24 2 |TAPER PIN e § 10x45
25 1 PIN N EH § 10x20
26 4 |SCREW [ M12x30
27 |1000-C004 1 |BALL SCREW(Y) Y EhETEEIAR
28 5 |SCREW AR M10x30
29 [1000-C202 1 |SADDLE e '
30 2 |SCREW 1R M6x20
31 |cves0-cos7 1 |DESTER PLUNGERS(6 MOLES) | g
32 6 |SCREW BUTTON HEAD [ HEE A M6x16
33 {1000-C035 1 |5 STAGE PROTECTOR Y it

MCV600-800-1000 Parts List A04 4800-7711-100

5/48




MCV-600/800/1000

PARTS LIST

BASIC MACHINE

2. Y Axis (MCV1000)

Note
Parts No. Pc Description

34 6 |SCREW BUTTON HEAD 2 B[R M6x10
35 1 |SCREW 1254 M6x20
36 |5MC-2647 1 |DESTER PLUNGERS(2 MOLES) |ifli5) Bods

37 [1000-C184 1 |Y LEFT BACK WIPER Y e in BRI

38 5 |SCREW BUTTON HEAD 4 [EIEIELG M5x10
39 2 |SCREW g MEX20
40 |CV850-C086 1 |DESTER PLUNGERS(5 MOLES) i) fitss

41 |1000-C185 1 |Y RIGHT BACK WIPER Y st EIN 5

42 8 |SCREW BUTTON HEAD BT S M5x10
43 [1000-C052 1 {BEARING SPACER R

44 5MC-1011 2 |OIL SEAL Tt

45 |1000-C051 1 |BEARING HOUSING Y 1k AR EE

46 6 |SCREW e M10x25
47 2 [TAPERPIN R § 10x45
48 4 |BEARING Bl 30TACH2B
49 |CV850-T033 1 |X BEARING CIRCLET R R

50 4 |SCREW BRih M8x20
51 |CV850-T032 1 |BEARING SPACER il

52 |CV850-T035 1 |NUT Al YSR M30xP1.5
53 |1300-C176 1 |cOUPLING P T BETRRLE
53-1 [1000-C392 1 |X.Y AXIS COUPLING e P
53-2 |1000-H053 1 |COUPLING SHENER Vi
54 [5MC-1201 1 jCOLUMN e

55 15MC-1228 8 |WASHER J B TR |

56 8 |SCREW iR AR M16x65
57 |1200-C022 1 IMOTOR BRACKET A ZEEE
57-1 [1000-C394 1 |MOTORBRACKET BN PP
57-2 1000-H052 1 |MOTOR BRACKET FE AR YL
58 4 |SCREW B M10x30
59 2 |TAPER PIN AT § 8x35
60 1 |SERVO MOTOR AR EE

61 4 |SCREW LE M10x40
62 [1000-C001 1 {BED [EEE

63 |5MC-2912 7 |ANO7 LOCK NUT A

64 |BMC-2011 7 |LEVELING ADJ. BOLT IR TR

65 6 |SCREW 24k M6x16
66 |1000-C036 1 |PROTECTOR HOLDER (1) Y B AE(—)




.

PARTS LIST

MCV-600/800/1000 BASIC MACHINE

2. Y Axis (MCV1000)

Note

Parts No. Pc Description
67 [1000-C037 1 (PROTECTOR HOLDER (2} Y i B4 )
68 |5MC-1059 1 |DOG(HOME) - SRS
69 |5MC-1063 2 |LIMIT SENSOR LUMP BN RS
70 2 |SCREW BUTTON HEAD A B FEREA% M5x10
71 2 |SCREW BUTTON HEAD REITEIR A M5x10
72 4 |SCREW e M6x16
73 |1060-C070 1 [LIMIT SWITCH SEAT R
74 |EA12-0602-010 | 1 |LIMITED SWITCH UREE{E D
75 2 |SCREW [t M6x12
76 2 |SCREW BUTTON HEAD SRR M5x10
77 2 |SCREW B M5x12
78 |5MC-2919 2 |POSITIONING KEY I
79 |5MC-2909 2 |HOOK i
80 8 ISCREW [ M12x40

MCVB00-800-1000 Parts List A04 4800-7711-100

7148




Y-AXIS {(MCV1000)

MCV600-800-1000 Parts List A04 4800-7711-100

MCV-600/800/1000 BASIC

s LIST

MACHINE

8/48




MCV-600/800/1000 BASIC MA

LIST

CHINE

3. X Axis (MCV600/800)

Note
Parts No. Pc Description

1 4 |SCREW PR M8x40

2 4 | SPRING WASHER i ] §8

3 1 {SERVO MOTOR {RIR s aCiz

4 2 |TAPER PIN e § 8x35

5 4 |SCREW LS M10x40

6 [800-C023 1 |X MOTOR BRACKET X B fran DR
6-1 11000-C391 1 |X MOTOR BRACKET X BB Fla i
6-2 |1000-HO51 1 X MOTOR BRACKET X EBskirae Y

7 |1300-C176 1 |X.Y AXIS COUPLING S R
7-1 [1000-C392 1 [X.Y AXIS COUPLING i 2% T T F
7-2 |1000-H053 1 [X.Y AXIS COUPLING B A

8 |CV850-T035 1 |NUT 120 YSR M30xP1.5

9 |5MC-1381 2 |BEARING COLLAR i e el

10 4 |SCREW R M10x20

11 {5MC-1011 2 |OIL SEAL it

12 15MC-1025 1 |BEARING HOLDER HiREEE

13 2 |BEARING HiAR 30TAC62B
14 4 |SCREW e M10x25
15 2 |TAPER PIN Rl $ 10x45
16 |5MC-1009 1 |BEARING HOUSING BRI

17 |800-CO78 2 ISTAGE COVER SUPPORTER |{hifss 49  |MCV-800
17-1 |600-C041 2 |STAGE COVER SUPPORTER  |f##iisE w4  |MCV-600
18 4 |TAPERPIN Blgs ‘ $§ 6X30L

19 8 |SCREW WG M6x20
20 5 |SCREW - REA M10x25
21 |800-C005 1 |BALL SCREW(X) X ifkeEpEss [MCV-800
21-1 |800-CO71 1 |BALL SCREW(X) X ifspssigis  [MCV-600
22 2 |PIN RERiEk § 10x20
23 {1000-C126 1 |BALL SCREW NUT BRACKET |#{figiigss

24 4 |SCREW e M12x30
25 2 |TAPERPIN i § 10x45
26 2 |SCREW BRAA MBx35
27 |ea12-0802-0t0 | 1 [LIMITED SWITCH R BT

MCVE00-800-1000 Parts List A04 4800-7714-100

9/48




BASIC MA

LIST

Mev-600/800/1000 CHINE
3. X Axis (MCV8600/800) Note
Parts No. Pc Description
28 2 |SCREW Bk M8x25
29 |800-C097 1 [X LIMIT SWITCH SUPPORTER | X i B BARARE
30 1 |BEARING ElK 6205
31 1 |LOCKRING PR A25
32 |1060-C008 1 |BEARING HOUSING (X) X B ST
33 4 |SCREW et M8x20
34 |5MC-1317 1 |COVER X WA R
35 3. |SCREW BUTTON HEAD A TEBEAR M5x10
36 4 |SCREW BUTTON HEAD 2 [ GEE M6x10
37 |800-C025 2 |6 STAGE PROTECTOR X e MCV-800
800-C072 2 16 STAGE PROTECTOR X il MCV-800
38 8 |SCREW BUTTON HEAD B[ FEAE A M6x10
39 1800-C034 1 |X LEFT BACK WIPER X s/ EIR 28
40 5 |SCREW BUTTON HEAD P BT M5x10
41 |800-C033 2 |X LEFT FRONT WIPER X SliE R EIR2E
42 8 ISCREW BUTTON HEAD A [E[TEE A M5x10
43 |CV850-C086 1 |DESTER PLUNGERS(5 MOLES) 5Bl s:
44 2 |SCREW E A M6x20
45 [1000-C112 2 | AXIS LOCK BOLT i e
46 [1000-C007 4 |SUPPORTER TAEEER
47 8 |SCREW EAR M10x30
48 11000-C012 8 |WIPER (X) SEHTER S
49 16 |SCREW BUTTON HEAD BT M5x10
50 |CV850-C087 1 |DESTER PLUNGERS(6 MOLES) jifis3 il e
51 2 |SCREW Lk M6x20
52 |1200-C012 2 |GIB HOLDER (X) PR
53 4 |SCREW FLAT HEAD TIEEL 2 MBx10
54 |5MC-1034 2 |GIB ADJUSTING SCREW e ki A
55 (800-CO19 1 [X AXIS GIB THEERAE
56 {800-C035 1 [X RIGHT BACK WIPER X sl e
57 ' 5 |SCREW BUTTON HEAD A [EHEIR S M5x10
58 8 |WASHER ZRHE] M6
| 59 8 |SCREW [ M6x16

N ]
o _MCV600~80{}-1 000 Parts List AD4 4800-7711-100

10/48




MCV-600/800/1000

PARTS LE

BASIC MACHINE

3. X Axis (MCV600/800) Note
Parts No. Pc Description
80 |1000-C408 2 |X DOG SUPPORTER X B REIS
61 4 |SCREW HERR M5x16
62 4 |WASHER THEH] M5
63 |1000-C410 2 |LIMIT SENOR LUMP TR R TESR
64 |800-C003 1 |TABLE Tieds
65 2 |SCREW 1k M5x16
66 2 |WASHER HEH] M5
67 11000-C409 1 |DOG (HOME) [ECEGRESR
68 4 |SCREW b M6x12
69 [800-C141 1 |MOTOR COVER B
70 |600-C026 1 |TUBE [ ¢e MCV-600 Jfi
70-1 |5MC-2658 1 |TUBE R MCV-800
71 |800-C069 1 {OIL PIPE SUPPORTER IR R e
72 2 |SCREW BUTTON HEAD PR M6x10
73 | 800-C002 1 |SADDLE BEHE

MCV800-800-1000 Parts List AQ4 4800-771-100

11748




PARTS LIST

MCV-600/800/1000 BASIC MACHINE

X—AXIS (MCVB00/800)

- MCVB00-800-1000 Parts List AG4 4800-7711-100 19 148




MCV-600/800/1000

LIST

BASIC MACHINE

4. X Axis (MCV1000) Note
Paris No. Pc Description

1 4 |SCREW AR M10x40
2 4 |SPRING WASHER s ] § 10

3 t |SERVO MOTOR AR

4 |1300-C176 1 |COUPLING SRR ZHEEUE
4-1 |1000-C392 1 |X.Y AXIS COUPLING AR s
4-2 11000-H053 1 |COUPLING SIS Y A
5 |CV850-T035 1 [NUT g YSR M30xP1.5
6 |5MC-1381 2 |BEARING COLLAR il 2R A P

7 4 [SCREW LR M10x20
8 |5BMC-1011 2 |OIL SEAL R

9 |5MC-1025 1 |BEARING HOLDER il R [

10 2 |BEARING Hif7R 30TAC62B
1 4 |SCREW b M10x25
12 2 |TAPER PIN e § 10x45
13 {5MC-1009 1 |BEARING HOUSING . i

14 1000-G951 2 PROTECTOR HOLDER X dsr 48

1000-C952 2 |

15 4 |TAPERPIN Sk $ 6X30L
16 8 |SCREW A M6x20
17 5 {SCREW e M10x25
18 |1000-C005 1 |BALL SCREW(X) X Eipe ks e

19 1 |PIN NS $ 10x20
20 |1000-C126 1 |BALL SCREW NUT BRACKET |Uig4Bigm

21 4 |SCREW BEAR M12x30
22 2 |TAPER PIN ol § 10x45
23 2 |SCREW A% M6x35
24 |EA12-0602-016 | 1 |LIMITED SWITCH WREERE

25 [1000-C016 1 |LIMIT SWITCH SEAT X gl EIEARa e

26 2 |SCREW R M6x20
27 1 IBEARING iR 6205 -
28 1 |LOCK RING e ~ |A25

29 [1060-C008 1 |BEARING HOUSING X Hify S R

30 4 |SCREW ' Aty M8x20
31 [BMC-1317 1 |COVER X BB

32 3 |SCREW BUTTON HEAD b [E T A4 M5x10
33 |1000-C553 1 |Y CABLE CONNECTOR BASE |Y HiFE&EE

MCV600-800-1000 Parts List AD4 4800-7711-100

13748




ARTS LIST
MCV-600/800/1000 BASIC MACHINE
4. X Axis (MCV1000) Note
Parts No. Pc Description
34 2 |SCREW s M6x12
35 2 |SCREW it M6x12
36 |1000-C682 1 |FLEXIBLE CONDUIT B
37 _ 2 |SCREW BUTTON HEAD 42 [B AR M6x10
38 |1000-C082 1 |8 STAGE PROTECTOR (LEFT) X AcfEEs
39 4 {SCREW BUTTON HEAD P [ETHIR A M6x10
40 1000-C181 1 |[X LEFT BACK WIPER X BfE e EIR 2
41 5 |SCREW BUTTON HEAD A ETENE M5x10
42 {1000-C180 2 |X LEFT FRONT WIPER X B RIS IR
43 8 |SCREW BUTTON HEAD | HE LA M5x10
44 {1000-C410 2 iLIMIT SENOR LUMP R e b
45 4 |WASHER FEEH] M6
46 4 |SCREW A% M6x16
47 4 |WASHER | M5
48 4 |SCREW AR M5x16
49 |1000-C408 2 X DOG SUPPORTER R B3 T
50 |CV850-C086 1 |DESTER PLUNGERS(5 MOLES) |38
51 2 |SCREW B M6x20
52 |1000-C112 2 |AXIS LOCK BOLT T
53 [1000-C007 4 ISUPPORTER T{ESER
54 8 |SCREW LT M10x30
55 {1000-C012 8 |WIPER (X) SEA I R
56 16 |SCREW BUTTON HEAD R [ETENE A M5x10
57 2 ISCREW 4R M5x16
58 2 |WASHER HET) M5
59 |1000-C409 1 |DOG(HOME) FEHBIEL
60 2 |SCREW Bk M6x20
61 |CV850-C087 1 |DESTER PLUNGERS(6 MOLES) |4 At s
62 [1200-C012 2 {GIB HOLDER (X) PRty
63 4 |SCREW FLAT HEAD JUEELE M6x10
64 |5MC-1034 2 |GIB ADJUSTING SCREW PREEIER
65 |1000-C204 1 |GIB-TABLE SLIDE TrEEIE
66 [1000-C182 11X RIGHT BACK WIPER X Sl (R E R 2e
67 ‘ 5 |SCREW BUTTON HEAD & [ETEIRAS M5x10
68 4 |SCREW BUTTON HEAD A E[EER M6x10
69 |1000-C081 1 |6 STAGE PROTECTOR (RIGHT) |X 13 {Hifi# &

MCV600-800-1000 Parts List A4 4800-7711-100

14148




TS Li

MCV-600/800/1000 BASIC MACH. £

4. X Axis (MCV1000) Note
Parts No. Pc Description

70 2 |SCREW BUTTON HEAD FEITRIFRR M6x10

71 4 |SCREW HERR M6x12

72 [1000-C128 1 |MOTOR COVER g

73 11000-C107 1 |TUBE G

74 1800-C069 1 |OIL PIPE SUPPORTER e g

75 2 |SCREW BUTTON HEAD A EITFEIR Ak M6x10

76 |1000-C202 1 |SADDLE L

77 |1000-C203 1 |TABLE THeE

MCVB00-800-1000 Parts List AD4 4800-7711-100 15/ 48




WCV-600/600/1000 BASIC MACHINE

MCV600-800-1000 Parts'List AO4 4800-7711-100
16 /48




TS LIS

MCVY-600/800/1000 BASIC .MA CHINE

5. Z-AX1S8-1 ( direct transit ) Note
Parts No. Pc Description
1 |[BMC-1246 1 |DOG BRACKET FRRER R
2 |5MC-1063 2 |LIMIT SENOR LUMP TR RRE
3 2 |SCREW BUTTON HEAD P BT M5x10
4 4 |SCREW AR M6x16
5 [5MC-1245 1 |DOG BRACKET TR
6 4 |SCREW AR M6x16
7 |5MC-1059 1 |DOG(HOME) JFRE RS
8 2 |SCREW BUTTON HEAD IR EEIE M5x10
9 2 |SCREW BUTTON HEAD SIEEEIE M5x10
10 ]1000-HO01 1 |HEAD STOCK: AR
11 2 |SCREW R M6x16
12 11060-C132 1 |SENSOR LUMP SEAT BB 18 ZIIRH
13 IEA12-0602-010 | 1 |LIMITED SWITCH TEFRBARY
14 2 |SCREW [t M6x35
15 {5MC-2003 1 |SUPPORTER (L) Z B
16 |5MG-2008 2 |WIPER(Z) ERIE
17 | 4 |SCREW BUTTON HEAD b B HEE A4 M5x10
18 {5MC-2010 2 |WIPER(Z) - Rl e
19 4 |SCREW BUTTON HEAD 2B [ GEAR M5x10
20 {5MC-2013 2 |WIPER(Z) Ell R 2
21 4 |SCREW BUTTON HEAD | FEE M5x10
22 15MC-2008 2 |WIPER(Z) RIS
23 4 |SCREW BUTTON HEAD B[ TEE M5x10
24 11000-C091 2 |WIPER RIGEIRIZRZ)
25 4 |SCREW BUTTON HEAD 4 EITERAS M5x10
26 15MC-2007 2 |WIPER(Z) FiSE
27 4 |SCREW BUTTON HEAD 2b B BEE M5x10
28 {5MC-2014 2 |WIPER(Z) Ei R
29 4 |SCREW BUTTON HEAD > ETEIE M5x10
30 |5MC-1034 2 |GIB ADJUSTING SCREW PR R IR
31 2 |SCREW L M8x20
32 |5MC-1416 1 |BOOSTING HOLDER £ '
33 |BMC-2004 1 |GIB(2) Z Sl

v
MCV600-800-1000 Parts List AG4 4800-7711-100 17 f 48




TS LI

MCV-600/800/1000 BASIC MACHINE

5. Z-AX1S-1 { direct transit )

Note
Parts No. Pc Description

34 16 |SCREW et M12x35

35 |5MC-2002 1 |SUPPORTER (R) 7 Gl A

36 [5MC-2012 1 |WIPER(Z) FHIRIES

37 |5MC-2011 1 |WIPER(Z) | 5e

38 2 |PIN PUTESY § 10x20

39 1 |SERVO MOTOR {EREE

40 4 |SCREW P M12x25

41 |T-22x26 4 |SPRING WASHER o A ] §12

42 4 |SCREW [ M10x30 P& H
43 |1300-C019 1 |z MOTOR BRACKET 7 Tl AR P TE

44 |5MC-1207 2 |MOTOR BASE COVER () TR

45 8 |SCREW BUTTON HEAD TR M4x10

46 4 |SCREW 74 M10x40

47 |BMC-1202 1 |Z MOTOR BASE |z s B IR FERTTR
48 |1300-C176 1 |z AXIS COUPLING et e B

49 [1000-C393 1 |7 AXIS COUPLING s e FE R

50 |CV850-T035 1 |NUT e YSRM30xP1.5
50-1 [5MC-1381 2 |BEARING COLLAR R

51 |5MC-1011 2 |OIL SEAL st

52 |5MC-1229 1 |BEARING HOLDER i R

53 4 |BEARING AR 30TAC62B

54 4 |SCREW 44 M10x30.

55 4 |SCREW T M10x20

56 2 |TAPER PIN 25 § 10x45

57 |1000-C704 1 IBEARING HOUSING 7 WA

58 |5MC-1201 1 |COLUMN s

59 |5MC-1219 1 |BALL SCREW OF Z AXIS 7 SRR

60 5 |SCREW B M8x20

61 |5MC-1380 1 [NUT FIXING FLANGE SR

62 4 |SCREW WS M10x25

63 2 |[TAPERPIN 2158 §10

64 4 |SCREW 2 M6Ex20

65 |1000-HO40 1 |BUFFER BLOCK T

‘ MOVB00-800-1000 Parts'List AO4 4800-7711-100

18748




TS LIST

MCVv-600/800/1000 B.A’S!C MACHINE

5. Z-AXIS-1 ( direct transit ) Note
Parts No. Pc Description
66 1 |BEARING Gy 600327
67 1 |LOCKRING - 1 A25
68 {1000-H038 1 |STOPPER FLANGE R R s
69 3 [SCREW Ik M6Ex60
70 [5MC-1225 1 |FLANGE AR I < R
71 4 {SCREW R M8x55
72 2 |SCREW AR M5x10
73 |5MC-1231 1 |SLIDE COVER HOLDER WEEEL
74 |5MC-1233 1 |SLIDE COVER YESEG R
75 4 |FLAPE TYPE SCREW ZFiERE M5x10
76 |5MC-1234 1 |STOPPER COVER TYgiEsREE

MCVB00-800-1000 Parts List AQ4 4800-7711-100 19748




PARTS LIST

MCVv-600/800/1000 BA‘SIC MACHINE

7-AXIS-1 { direct transit )

(A=

/_570696@

MCVE00-800-1000 Parts List A04 4800-7711-100 20 [ 48




MCv-600/800/1000

BASIC MACHINE

6. Z-AX1S-2 ( with counterweight ) Note
Parts No. Pc Description
1 [5MC-1246 1 |DOG BRACKET - RETELREE
2 |5MC-1063 2 [LIMIT SENOR LUMP VBRI ES
3 2 |SCREW BUTTON HEAD o> [ A M5x10
4 4 |SCREW SR M6x16
5 |5MC-1245 1 |DOG BRACKET T REE
6 4 |SCREW et M6x16
7 |5MC-1059 1 |DOG(HOME) R BRNES]
8 2 |SCREW BUTTON HEAD R EITEIT AR M5x10
9 2 |SCREW BUTTON HEAD BT M5x10
10 |1000-HOO1 1 [HEAD STOCK {eTiE AR
14 2 SCREW et M6x16
12 |1060-C132 1 |SENSOR LUMP SEAT RS 18 ZJIFH
13 |EA12-0602-010 1 |LIMITED SWITCH TRIRERRY
14 2 |SCREW b e M6x35
15 {5MC-2003 1 |SUPPORTER (L) Z i
16 |5MC-2006 2 |WIPER(Z) TR
17 |5MC-1273 1 |CHAIN HOLDER (L) bt e
18 2 ISCREW dgas M8x20
19 4 |SCREW BUTTON HEAD b [ETENE A M5x10
20 |5MC-2010 2 |WIPER(Z) R
21 4 |SCREW BUTTON HEAD 4 [EFEIR A M5x10
22 [5MC-2013 2 |WIPER(Z) £ ) 25
23 4 |SCREW BUTTON HEAD 4 B s M5x10
24 |5MC-2008 2 |WIPER(Z) TR ES
25 4 |SCREW BUTTON HEAD LR M5x10
26 |1000-C091 2 |WIPER #AEER(Z)
27 4 |SCREW BUTTON HEAD L ETEIE A M5x10
28 |BMC-2007 2 |WIPER(Z) TR
29 4 |SCREW BUTTON HEAD B TR M5x10
30 [5MC-2014 2 |WIPER(Z) F[F]ae
31 4 |SCREW BUTTON HEAD A BT M5x10
32 |5MC-1034 2 |GIB ADJUSTING SCREW Pl e e
33 2 |SCREW I M8x20

MCV600-800-1000 Parts L‘;ist AD4 4800-7711-100

21748




MCV-600/800/1000

ART

LIST

BASIC MACHINE

6. Z-AXIS-2 { with counterweight )

Note
Parts No. Pc Description
34 |BMC-1274 1 {CHAIN HOLDER (R) patld
35 |5MC-2004 1 |GIB(2) Z Tl
36 16 |SCREW ik M12x35
37 |5MC-2002 1 |SUPPORTER (R) Z sy
38 [5MC-2012 1 |WIPER(Z) TR
39 |5MC-2011 1 (WIPER(Z) R =
40 2 |PIN N §10x20
41 4 |SCREW B MBx25
42 |5MC-1074 1 |HOLDER EEE.
43 |T-22x26 1 |HOLDING RING NEk2 s TLK-300 §22x§ 26
44 3 |SCREW BUTTON HEAD delElgE R M6x10
45 |[5MC-6506 2 |TIMING FLANGE Mk Bl
46 |5MC-8507 1 |Z AXIS TIMING GEAR Z S
A7 3 |SCREW BUTTON HEAD 2B [E[FEE A M6x10
48 1 |TIME-IN BELT B R TB-890-5M-30
49 |CV850,T035 1 NUT e YSR M30xP1.5
50 {5MC-1381 2 |BEARING COLLAR SR e
51 [5MC-1011 2 |5MC-1381 SHEST
52 |BMC-1229 1 |BEARING HOLDER R P B
53 2 |BEARING i 30TAC62B
54 4 |SCREW IRAR M10x30
55 4 |SCREW fighs M10x16
56 2 |TAPER PIN ST $ 10x45
57 |5MC-1216 1 |BEARING HOUSING iy
58 |5MC-1201 1 {COLUMN i ry
59 |5MC-1219 1 |BALL SCREW OF Z AXIS 7 Sl
60 5 |SCREW ERER M8x20
61 |5MC-1380 1 |NUT FIXING FLANGE HIRIFIE A
62 4 |SCREW [t M10x25
63 2 |[TAPERPIN I § 10x45
64 1 |BEARING AR 600322
65 1 |LOCK RING I AZ5
66 |5MC-1223 1 |STOPPER FLANGE TEhEE

MCV&00-800-1000 Par:ts List A04 4800-7711-100

22148




MCVvV-600/860/1000

TS LIST

BASIC MACHINE

6. Z-AXIS-2 ( with counterweight )

Note
Parts No. Pc Description
67 3 |SCREW 1554 M6x20
68 |5MC-1225 1 FLANGE R B <
69 4 [SCREW [t M8x55
70 2 |SCREW 1A M5x12
71 |5MC-1231 1 |SLIDE COVER HOLDER TESEER
72 |5MC-1233 1 |SLIDE COVER FymsEbsEEE
73 4 |SCREW FLAT HEAD LS 35 M5x10
74 |5MC-1234 1 |STOPPER COVER WPl vt
75 |5MC-1282 1 |CHAIN GUIDE (L} vin LS|
76 |5MC-1272 2 |CHAIN 4
77 8 |LOCK RING HIR E19
78 8 |BEARING T 6005ZZ
79 |5MC-1269 4 |SPROCKET Sl
80 4 |LOCKRING IR R47
81 8 |SCREW 2t . M8x25
82 |5MC-1281 1 |CHAIN GUIDE (R) et TSyl
83 |5MC-1265 4 {SPROCKET SHAFT Sl
84 |5MC-1270 4 |CPLLAR L -
85 8 |SCREW L MBx12
86 6 |SCREW [t M6x16
87 [5MC-1211 1 |HOLDER B
88 |T-35x40 1 # | HOLDING RING Hel2si TLK-300 § 35x § 40
89 |5MC-6508 1 |TIMING PULLEY B s
90 |5MC-6509 1 |Z AXIS MOTOR BRACKET 7 SRR
SUPPORTER
91 4 |SCREW A M10x40
92 4 |WASHER FER] M10
03 1 |SERVO MOTOR AR
94 4 |SCREW dghs M12x40
95 |5MC-1382 1 |BRACKET ADJUST DEVICE  |FRixjE
96 3 |SCREW B AR M8x40
97 |5MC-1236 1 |COLUMN BACK COVER M
08 4 |SCREW BUTTON HEAD R EEIE AR M5x10

MCV600-800-1000 Parts List AO4 4800-7711-100

23148




WCV-600/800/1000 BASIC

TS ListT

MACHINE

6. Z-AX1S-2 ( with counterweight ) Note
Parts No. Pc Description

98 4 SCREW AR M10x30

100 |5MC-1275 2 |CHAIN HOLDER oS EE

101 |5MC-1277 1 |BALANCE WEIGHT Al

102 4 |COPPER CONNECTOR ARG/ TR |1/8"PTx § 10

103 2 |PUPIPE PU % § 10x § 6.5x1270L

104 |5MC-7748 1 |AIR NOISE ELIMINATOR BASE |13 2R 4L

105 {5MC-3311 2 JOINT S

106 2 |SCREW Ak M6x12

107 |5541-3208-100 | 2 |AIR NOISE ELIMINATOR eyt

108 4 |SCREW T M16x60

109 |5MC-1283 2 |STOPPER B TR

110

MCV6B00-800-1 000 Parts List AG4 4800-771 1-100

24 /48




/—-AXIS—2 { with counterweight )

MCVE00-800-1000 Parts List A04 4800-7711-100

MCV-600/800/1000 BASIC M

A

L

CHINE

25/48




BASIC M

CHINE

MCV-600/800/1000
7. Z-AXIiS-3 & COOLANT DEVICE Note
Parts No. Pc Description
1 |5MC-2719 1 |Z UP COVER 7 S RYEEE
2 2 iSCREW e M5x10
3 |sMC-2637 Z OIL DISTRIBUTOR Z 43Tk L AR
SUPPORTER
4 |CV850-C086 { |DESTER PLUNGERS(5 MOLES) |iH7-tiés
5 3 |SCREW 5% M6x20
6 |BMC-2647 1 |DESTER PLUNGERS(2 MOLES) |5 fices
7
8
9 2 |WASHER #H] §5
10 2 |SCREW 4T 5h M5x20
11 11000-C171 1 |Z SLIDEWAY COVER Bl 1000-2050-200
12 4 |SCREW T2 M6x12
13 [1000-C024 1 |SPINDLE CABLE CONNECTOR |FH#iHZiiEEE
BASE
14 |5MC-7829 1 |SPINDLE SIDE BOX COVER | THilEazEgEE
15 4 {SCREW BUTTON HEAD P EEI Ak M6x10
16 |CV850-6£088 1 IFLEXIBLE CONNECTOR b kil o
17 |800-C139 1 |DISTRIBUTOR SUPPORTER |4l 2 CXL
18 2 |SCREW L M6x16
19 |1000-C364 2 |DISTRIBUTOR A B
20 2 |SCREW R M5x45
21 |1000-HO04 8 |SPRINKLE-NOZZLE s Ayl
22 2 |SCREW 55 M5x45
23 2 iCONNECTOR HHIETE 1/2"PTx1/2"PT
24 1 |STEEL PIPE sH §15
25 1 |90 STEELPIPE 90 " IETE 1/2"PTx § 15
CONNECTOR _
26 1 |3 WAY CONNECTOR Py =i 112°PT
27 |5MC-2989 2 |CONNECTOR CpsaE
28 1 |STEEL PIPE S §15
29 1 {90 STEEL PIPE 90 "SHAE e 12"PTx § 15
CONNECTOR
30 1 |CONNECTOR R 1/2"PTx3/4H
31 |1000-C382 1 |PIPE [ERE®E
32 1 |CONNECTOR e 1/2"PTx3/4H

MOVE00-800-1000 Parts List A04 4800-7711-100

26 /48




MCV-600/800/1000 BASIC MACHINE

7. Z-AXIS-3 & COOLANT DEVICE

Note
Parts No. Pc Description
33 {1000-C334 1 |PIPE M i ,
34 1 |CONNECTOR. iR 1/2"PTx3/4H
35 2 |STEEL PIPE et $10
36 2 |90 STEEL PIPE 90 ° g 1/2"PTx § 10
CONNECTOR
37 2 |CONNECTOR rhEEE 1/2°PTx1/2H
38 |1000-C435 2 |PIPE BEE
39 2 |CONNECTOR rfgEE 112°PTx1/2H
40 2 |CONNECTOR Ry 1/2"PTx1/2H
41 [1000-C154 1 |AIR PIPE g
42 [1500-C115 1 |AIR PIPE g
43 1 |CONNECTOR rhfEE 1/2"PTx3/8H
44 1 |CONNECTOR rhgE 1/2"PTx1/2H
45 1 |STOPPER FlE 112"PT
46 |1000-C435 1 |PIPE EREE
47 1 |CONNECTOR HEEs 1/2"PTx1/2H
48 [1000-C153 1 |AIR PIPE ch g
49 1 |CONNECTOR cpETH 1/2"PTx1H
50 [1500-C115 1 |AIR PIPE rh R
51 1 |CONNECTOR rfEEE 1/2"PTx3/8H
52 1 |CONNECTOR g 112"PTx1/2H
53 [1000-C435 1 |PIPE B
54 1 |CONNECTOR e 112"PTx1/2H
55 [1000-C153 1 |AIR PIPE chERs
56 1 |CONNECTOR chETH 12"PTx1H
57

MCV600-800-1000 Parts List AD4 4800-7711-100

271748




TS LIST

WCV-600/800/1000 BASIC MACHINE

\j\ 7-AXIS-3 & COOLANT DEVICE

33
34
e 41
40
1 Rk 2 gt s
1,COOLANT 2.COOLANT &3 SPINDLE CHILLER

S mbagnniiak 4 ,f@l\ii,%._‘Ha&hnﬁmi%ﬁlﬂatm‘;':i”ﬂk
JCO0LANT & CT.5. 4 COOLANT, SPINDLE CHILLER & CI1S.

MCVE00-800-1000 Parts List A04 4800-77114-100 o8 48




MCV-600/800/1000 BASIC MACH

ST
INE

8. SPINDLE 4,000/8,000 rpm (COOLANT THROUGH SPINDLE
SYSTEM) Note
Parts No. Pc Description

1 4 |BEARING R 65BNR10S

2 |5541-0103-100 2 |SPACER iR PN A el

3 |5541-0104-100 2 |SPACER AR A MG RS

4 11000-1122-100 1 |SPACER SR

5 |1000-1137-100 1 |SPINDLE il

6 [5541-2131-100 2 |POSITIONING KEY JIAL S BT A
5541-2131-200 POSITONING KEY JIiE I DIN H

7 2 |SCREW L M5x16

8 1 |ORING O . P6

g |1000-1201-100 1 |BEARING HOLDER ATy

10 12 |SCREW B 54 M6x35

1 6 |SCREW R A M6x25

12 |5541-0110-100 1 |BEARING HOLDER 1Bl BRI

13 |5541-0109-100 1 |BEARING COLLAR BlR S e

14 4 |SCREW B Ak M5x16

15 [1000-1146-100 1 |BEARING NUT RIS

16 1 |BEARING P NN3012

17 |5541-7860-100 1 |BEARING INNER SPACER iR

18 1 |0 RING O s G100

19 [1000-1077-100 2 |ORING oF: 5 P130

20 |1000-1138-100 1 |SPINDLE FLANGE R e e

21 6 |SCREW b3 M8x25

22 4 |SCREW WAk M5x16

23 |1000-1145-100 1 |BEARING NUT B B

24 |5541-0107-100 1 |DISTANCE COLLAR et e

25 |1000-1116-100 1 |SPACER iR RS

26 |1000-1115-100 1 ISPACER A

27 8 ISCREW PR M8x40

28 |5541-0111-10 1 jPULLY CLAMPER & SENSOR (=g FANUC
5541-0111-200 HOLDER =%

29 |T-56X64 2 [HOLDING RING EEuE TLK300- § 56x § 64x12

30 |1000-1006-100 , ISPINDLE TIMING A 6000/8000RPM
5541-2314-300 3000RPM

at 4 ISCREW 5% M5x25

32 |1000-1144-100 1 |DISK SPRING NUT R e

MCV800-800-1000 Parts List A4 4800-7711-100

29/48




TS LIST

MCV-600/800/1000 BASIC MACHINE

8. SPINDLE 4,000/8,000 rpm (COOLANT THROUGH SPINDLE
SYSTEM) Note
Parts No. Pc Description
33 [1000-1143-100 1 IDISK SPRING NUT AL e
34 1 |BEARING K MB2015DU
35 |5541-2151-100 1 |STOP RING I
36 |1000-1142-100 1 |CONNECTING LINK BACK BRI TSR AR
SPACER
37 15541-2152-100 | 84 |DISK SPRING e  40x § 20.4x2.5t-85
38 |1000-1161-100 1 |CONNECTING BAR R
39 [1051-1016-100 BT40
1051-1016-200 CAT40
1 |CHUCKING SLEEVE BT
1051-1016-300 DINGY871 #40
1051-1016-400 BT40 90 &
40 2 |SCREW B AUk M4x10
41 |EADB-110C-020 1 |ORIENTATE SWITCH el
42 |1000-1001-100 1 {HEAD STOCK HaEE
43 i5541-6518-100 1 |SENSOR BASE o e R A
44 |1200-1026-100 1 |PLATE HOLDER DOWN BB
45 |1060-1008-100 1 |C.T.8. CONNECTCR =B ETE
46 4 ISCREW ER T Max10
47 4 |SCREW 1A M5x20
48 |1200-1025-100 1 |RING HOLDER B
49 1 4 | HOLDING RING G TLK300-§ 17x § 21x6.3
50 [1200-1024-100 1 |SLIDING HOLDER e
51 |5541-3324-100 1 |90 CONNECTOR 00 B
52 4 |SCREW sk M10x40
53 [1200-1022-100 1 ISPACER R R
54 [1200-1027-100 { |CLAMPER & SENSOR BASE  [EJJGTEE
55 4 |SCREW B4 M10x25
56 4 |SPRING WASHER N BB 10
57 2 |SCREW 2R M4x30
58 1 IMAGNETIC VALVE AN 1S-520-03
59 1 |90 CONNECTOR 90 B 1/2"PTx1/4"H
60 2 |AIR NOISE ELIMINATOR NEREE 5541-3208-200
61 |5541-3311-100 1 [JOINT R
62 1 {PUPIPE PU & § 10x § 6.5x3800L

3

MCVE00-800-1000 Parts List A04 4800-7711-100

30/48




 LIST

MCV-600/800/1000 BASIC MACHINE

8. SPINDLE 4,000/8,000 rpm (COOLANT THROUGH SPINDLE

SYSTEM) Note
Parts No. Pc Description
63 2 |SCREW W f M5x55
64 |5541-3262-100 1 |ONE TOUCH e
65 1 |PU PIPE pU & § 8x § 5x3800L
66 1 190 CONNECTOR 90 "5 H 1/4PTx1/4H
67 [1500-2206-100 1 AIR PIPE et
68 [1000-1204-100 | 1 {VALVE T
69 1 190 CONNECTOR 90 "EHE 1/14PTx3/8H
70 2 |LIMIT SWITCH FEIREERA SHL-Q2155
71 [1500-2115-100 1 |AIR PIPE chEEE
72 [1200-1157-400 1 |[UNCLAMP CYLINDER SBTIRET
73 8 |SCREW 1244 M8&x45
74 8 |SPRING WASHER A §8
75 [1200-1028-100 | 1 |WASHER i
76 [1200-1023-100 | 1 |FLANGE SRJBEEL s
77 4 |SCREW b M10x40
78 4 |SCREW G4 IR M14x30
79 1 |SPINDLE MOTOR T
80 1 |KEY 4t 10x8x70
81 |5541-2301-100 ablas
1000-1002-100 1 |[MOTOR FIXING BLOCK FE L a2
1000-1045-100 R
1000-1070-100 R
82 4 |SCREW AR M10x40
83 4 | SPRING WASHER AR ] §10
84 4 |WASHER HEF] $10
85 11000-1029-100 4000RPM( a 6-%32 15%k)
5MC-2315-300 1 IriviNG PULLEY J—— 4000RPM( a 8-%48 k)
5541-2315-400 4000RPM(%38 &%)
1200-1159-100 A000RPM(%42 A4)
1000-1149-100 8000RPM( o 6-%32 5 )
1000-1150-100 TIMING PULLEY 53 R BO00RPM{a 8 BLE %48

Ht)

MCV600-800-1000 Parts List A04 4800-7711-10¢

31/48




NE

!
v Wik v n
oy \
& [} e—— . A
oy e / 4 W
5. /in \ b
Y iy o ; 4 % \ g
e o L - \
\ . .
! -
[ - .
N B3 4
\\ 989 A= a Wy
N N o
Y ~f a
\ ;
<4) e 1) |
D J i \ []
A
- - B s .
V_u_ﬂ__.(\

o
- ;
. g
'y -
\ - e e

\ of

=

\ e
el
N

SPINDLE 4,000/8,000 rpm(COOLANT THROUGH SPINDLE SYSTEM)

oo oo
B
J£]

MCVGOO-BOD—.‘TGOO Parts List AQ4 4800-7711-100
_ 00 Parts Lis 33148




TS LIST

MACHINE

A

BASIC

MCV-600/800/1000
9. SPINDLE 40,000rpm(COOLANT THROUGH SPINDLE SYSTEM) Note
Parts No. Pc Description
35 |5541-2151-100 | 1 |STOP RING EER
36 11000-1142-100 | 1 |CONNECTING LINK BACK R R B
SPACER '
37 |5541-2152-100 | 84 |DISK SPRING 13 $ 40x § 20.4x2.5t-85
38 [1000-1161-100 | 1 |CONNECTING BAR Hrs
39 [1051-1016-100 BT40
1051-1016-200 CAT40
1051-1016-300 1 |CRUCKING SLEEVE A DING9871 #40
1051-1016-400 BT40 90
40 2 |SCREW = R M4x10
41 |EA0B-110C-020 1 |ORIENTATE SWITCH SRR
42 [1000-1001-100 | 1 |HEAD STOCK fam
43 |5541-6518-100 | 1 |SENSOR BASE B SR E R
44 [1200-1026-100 | 1 |PLATE HOLDER DOWN bl
45 [1060-1008-100 | 1 |C.T.S. CONNECTOR Bk BaE
46 4 |SCREW IE AR M4x10
47 4 |SCREW e M5x20
48 11200-1025-100 | 1 |RING HOLDER s
49 1 4 | HOLDING RING SRR TLK300-§ 17x § 21x6.3
50 [1200-1024-100 | 1 SLIDING HOLDER EEH
51 |5541-3324-100 | 1 |90 CONNECTOR 90 uE
52 4 |SCREW 145 M10x40
53 |1200-1022-100 | 1 |SPACER KEREEE
54 |1200-1027-100 | 1 |CLAMPER & SENSORBASE  iEJJSELE
55 4 |SCREW i M10x25
56 4 | SPRING WASHER RS HAE, $10
57 2 |SCREW g M4x30
58 1 |MAGNETIC VALVE IREAN 1S-520-03
59 1 |90 CONNECTOR 90 112°PTx1/4"H
60 2 |AIR NOISE ELIMINATOR BES 5541-3208-200
81 |5541-3311-100 | 1 [JOINT g
62 1 |PUPIPE PU % § 10x § 6.5x3800L
63 2 |SCREW T3 M5x55
64 [5541-3262-100 | 1 |ONE TOUCH [igmm
65 1 |PUPIPE PU% § 8x § 5x3800L

MCVE00-800-1000 Parts Ligt AD4 4800-7711-100

351748




MCV-600/800/1600 BASIC MACHINE

9. SPINDLE 10,000rpm(COOLANT THROUGH SPINDLE SYSTEM)

5541-2307-300

1000-1179-100

Note
Parts No. Pc Description
66 1 |90 CONNECTOR 90 * §FE 1/4PTx1/4H
67 |1500-2206-100 | 1 |AIRPIPE rh
88 |1000-1204-100 1 |VALVE teEhRa
69 1 |90 CONNECTOR 90 " HE U 1/4PTx3/8H
70 2 |LIMIT SWITCH R EARE SHL-Q2155
71 |1500-2115-100 1 |AIRPIPE RS
72 11200-1157-400 1 |UNCLAMP CYLINDER SEIIRE
73 8 |SCREW IR M8x45
74 8 |SPRING WASHER i | $8
75 |1200-1028-100 | 1 WASHER HAE
76 |1200-1023-100 | 1 |FLANGE S EETEE
77 4 |SCREW dgas M1 0x40
78 4 |SCREW SRR M14x30
79 1 |SPINDLE MOTOR FHpEE
80 1 |KEY o 10x8x70
81 [5541-2301-100 abla8
1000-1002-100 |, |40TOR FIXING BLOCK T al2
1000-1045-100 : HREEE
1000-1070-100 AT
82 4 |SCREW e M10x40 '
83 SPRING WASHER S BE $10
84 4 |WASHER FEH) $10
85 |1051-1052-100 (1:1(%32 HE)
4800-1005-100 (10:8%(%32 8
1000-1151-100 (1:1) (%48 HE)
1000-1107-100 1 |TIMING PULLEY — (10:8) (%48 HE)
1000-1157-100 (10:8) (%55 B
11000-1155-100 (1:1) (%38 BED
1000-1159-100 (10:8) (%38 D)
1000-1153-100 (10:8) (942 HH#D)
86 |1060-1013-200 | . |1yvinG BELT BT R (10:8) (935-5GT-17){1 48 2 %)
1000-1031-100 w11 895-5GT-17(FE%rn )
87 -|5541-2307-100 a 6{%32 F)

 8(%48 F)

a 12 (%48 H)

L]
MCVB00-800-1000 Parts List A04 4800-7711-100

36748




LIST

MCV-600/800/1000 BASIC MACHINE

9. SPINDLE 10,000rpm{cooLanT THROUGH SPINDLE SYSTEM)

Note
Parts No. Pc Description

1000-1058-100 1 |COLLAR iR R (%38 i)

1000-1064-100 (%38 Ff)

1000-1072-100 (%42 F)

1000-1197-100 (%42 F)
88 3 |SCREW b M5x16
89 3 |SCREW 2559 M5x16 ]
90 {1051-1012-100 1 [WASHER H[E]
91 |1000-1034-100 6 [WASHER S
92 [5541-0143-100 1 |BEARING COLLAR Lyl

' ]

MCV800-800-1000 Parts List AD4 4800-7711.100

371748




/PARTS LIST

MCV-600/800/1000 BASIC MACHINE

SPINCLE 10000 rpm{COOLANT THROUGH SPINDLE SYSTEM)

[ o w1 1) |* . N
f Y v 0
& ; ‘ 4 . '“
/ ‘ — \\'\ - o ¢
5 B8\
\\ Te %R 9eRs &3 5 :
A A\
\\ ‘
UL LS
NYAN 4 Z /
/

nnnnnn

Y

MCVB00-800-1C00 Parts ListA04 4800-7711-100 38/ 48




TS LIST

MCV-600/800/1000 BASIC MACHINE

10. SPINDL.E 4,000/8,000 rpm

Note
Parts No. Pc Description
1 4 |BEARING [ty 65BNR10S
2 |5541-0103-100 2 ISPACER 2 P £ A P
3 |5541-0104-100 2 [SPACER IR SEIRE
4 |1000-1122-100 1 |SPACER B
5 [1000-1137-100 1 ISPINDLE i
6 |9941:2131100 | o simioNING KEY TR B BT 1
5541-2131-200 DIN
7 2 |SCREW 59 M5x16
1 JORING .. O s P6
1000-1201-100 1 |BEARING HOLDER e
10 12 |SCREW AR MBx35
& 6 |SCREW gt MBx25
12 |5541-0110-100 1 |BEARING HOLDER Sy g
13 |5541-0109-100 1 |BEARING COLLAR Sty
14 4 |SCREW %Ak M5x16
15 |1000-1146-100 1 |BEARING NUT TR URIE
16 1 |BEARING WA NN3012
17 |5541-7860-100 1 |BEARING INNER SPACER i R
.18 ' 1 |ORING oFi 35 G100
19 [1000-1077-100 2 |ORING O jpig P130
20 [1000-1138-100 1 |SPINDLE FLANGE TR
21 6 |SCREW B M8x25
22 4 |SCREW B M5x16
23 |1000-1145-100 1 |BEARING NUT iR
24 |5541-0107-100 1 |DISTANCE COLLAR IR rRE
25 [+000-1116-100 1 |SPACER & N R E
26 |1000-1115-100 1 |SPACER A B
27 8 |SCREW L M8x40
28 |5541-0111-100 «|PULLY CLAMPER & SENSOR FANUC
1 Gl —
5541-0111-200 HOLDER =F .
29 |T-56X64 2 |HOLDING RING HEE TLK300- § 56x § 64x12
30 |1000-1006-100 \ |SPINDLE TIMING T 8000/8000RPM
5541-2314-300 3000RPM
3 | 4 |SCREW A M5x25
32 |1000-1144-100 * DISK SPRING NUT g
33 [1000-1143-100 | 1 |DISK SPRING NUT BE RS

MCV600-800-1000 Paris List AD4 4800-7711-100

39748




MCV-600/800/1000 BASIC MACHINE

10. SPINDLE 4,000/8,000 rpm Note
Parts No. Pc Description

34 1 |BEARING LIPS MB2015DU

35 i5541-2151-100 1 |STOP RING (B

36 |1000-1142-100 1 |CONNECTING LINK BACK e Sl

SPACER

37 |5541-2152-100 | 84 |DISK SPRING b § 40x § 20.4x2.5t-85

38 [1000-1141-100 1 |CONNECTING BAR hrfg

39 11051-1016-100 BT40
1051-1016-200 1 |CHUCKING SLEEVE RITC CAT40
1051-1016-300 DING9871 #40
1051-1016-400 : BT40 90 J&

40 2 |SCREW S i M4x10

41 |EAD6-110C-020 1 |SENSOR SRR

42 |1000-1001-100 1 |HEAD STOCK T

43 |5541-6518-100 1 |SENSOR BASE i S E A

44 |SHL-Q2155 2 LIMIT SWITCH R B RR

45 1 |PU PIPE PU % $ 8x § 5x3800L

46 |5541-3324-100 1 |90 CONNECTOR 90 "I ‘

47 [1S-520-03 1 |[MAGNETIC VALVE AN

48 |5541-3208-200 2 {AIR NOISE ELIMINATOR s

49 |5541-3311-100 1 |ONE TOUCH PR

50 1 |PUPIPE PU & $ 10x § 6.5x3800L

51 [1200-1157-400 1 |UNCLAMP CYLINDER e REL

52 4 [SCREW [EEA M8x45

53 4 | SPRING WASHER s §8

54 |1200-1009-100 1 |CLAMPER & SENSORBASE  [iRJJGEATHE _

55 4 |SCREW HE M10x25

56 4 |SPRING WASHER RS §10

57 4 |SCREW Ay Lt M14x30

58 1 SPINDLE MOTOR TalsE

59 1 |KEY il 10x8x70

60 |5541-2301-100 1 abla8
1000-1002-100 MOTOR FIXING BLOCK FIEER a2
1000-1045-100 YEEIPRF T
1000-1070-100 WP T

61 4 |SCREW e M10x40

MCVB00-800-1000 Parts List AO4 4800-7711-100

40/ 48

-




PARTS LIST

MCVv-600/800/1000 BAS!C MACHINE

10. SPINDLE 4,000/8,000 rpm

Note
Parts No. Pc Description
62 4 | SPRING WASHER BRI $10
63 4 |WASHER ] §10
64 {1000-1028-100 4000RPM( cx 6-%32 )
5MC-2315-300 TIMING PULLEY [ 4000RPM( o 8-%48 1)
5541-2315-400 4000RPM(%38 )
1200-1159-100 4000RPM(%42 )
1000-1149-100 8000RPM( o 6-%32 F58k)
1000-1150-100 B000RPM
1 (a8 BLE -%48 F§2)
1300-1025-100 BO00RPM
TIMING PULLEY Jseke gt {a P22 LI_E-%55 758)
10001154100 8000RPM(%38 E42)
EIEEEA 10HP DU
1000-1156-100 BO00RPM 18 E/PrTF
A 15HP BLE(%42 i)
65 |TB-880-8M-40 . lrviNG BELT —— 880-8M-40(4000RPM)
1000-1009-100 2-880-8YU-17
66 |5541-2307-100 a 6(%32 )
5541-2307-300 a 8(%48 FB)
1000-1179-100 a12 (%48 F)
1000-1058-100 1 |COLLAR AT EIE (%38 FH)
1000-1064-100 (%38 B)
1000-1072-100 (%42 FH)
11000-1197-100 (%42 Ff)
67 3 |SCREW LR M5x16
68 3 |SCREW B2 M5x16
69 [1051-1012-100 1 IWASHER A7
70 |1000-1034-100 | 6 IWASHER E

MCVB00-800-1000 Parts List AD4 4800-7711-100

A4 I AD




LIST

MCV-600/800/1000 BASIC MACHINE

N L

 SPINDLE 4,000/8,000 rpm

=Y

B ' ) - v L
550/ B 1 . - i
of f = Py f ;
» .
- I ',‘ g :
~+ =) . .
\ <+ 3
8 -y .
o = .
\ e .,
\ RN ‘ t
P o® Y ' )

41

- [ t
RSN
i

V600-800-1000 "List AO4 4800-7711-10
MCVB00-8 Parts List Al 7 0 42 | 48




MCV-600/800/1T000 BASIC MACHINE
11. SPINDLE 10,000rpm
- Noie
Parts No. Pc | Descripiion
1 4 |BEARING i 65BNR10S
2 |5541-0103-100 | 2 |SPACER R T
3 |5541-0104-100. | 2 |SPACER oA e
4 [1000-1122-106. | 1. |SPACER g
5 |1000-1137-100 | 1 |SPINDLE il
6 |5541-2131-100 | 2 |POSITONING KEY I B BT A
 |5541:2131-200 DIN il
7 2 |SCREW 1245 M5x16
8 O RING O i P6
y 9 [1000-1201-100 | 1 |BEARING HOLDER s ‘
10 12 |SCREW e M6x35
, 6 |SCREW P M6x25
5541-0110-100 | 1 |BEARING HOLDER R
5541-0142-100 | 1 |BEARING COLLAR RS R
4 |SCREW HEHA . |M5x16
1000-1146-100 | 1 |BEARING NUT IR
|71 |BEARING Bk N1012
5541-7860-100_ | | 1 . |[BEARING INNER SPACER RPN
O RING O FE G100
1000-1077-100 | 2 LO'RING o P130
| 20 1000-1138-100 | 1 ISPINDLE FLANGE i
“21 1 6 |sCREwW o M8X25 .
—~ |2 | 4 |SCREW I M5x16
| 23 [1000-1145-100. | 1 |BEARING NUT RIS
24 |5541-0107-100 | 1 |DISTANCE COLLAR SRIEIENEE
25 |1000-1116-100 | 1 |SPACER A ERRE
26 [1000-1115-100 | 1 ISPACER W BT
27 1 8 ISCREW PR AR M8x40
28 [5541-0111-100 | 1 |[PULLY CLAMPER & SENSOR |[@lfit FANUC
5541-0111-200 HOLDER =%
29 |T-56X64 2 " HOLDING RING SEEE TLK300- § 56x § 64x12
30 [1000-1024-100 | 1 |SPINDLE TIMING S 10000RPM
31| . 4 {SCREW W4k M5x25
32 |1000-1144-1007] 1 |DISK SPRING NUT R
33 [1000-1143-100 | 1 |DISK SPRING NUT R
34 1 |BEARING R MB2015DU

MCV800-800-1000 Parts List A4 48G0-7711-100

4348




T8 LI

BASIC

MACHINE

MCV-600/800/10600
11. SPINDLE 10,000rpm
Note

Parts No. Pc Description

35 |5541-2151-100 1 |STOP RING EE

36 [1000-1142-100 1 |CONNECTING LINK BACK T B AT

SPACER

37 |5541-2152-100 | 84 [DISK SPRING S § 40x § 20.4x2.5t-85

38 {1000-1141-100 1 |CONNECTING BAR Rt

39 [1051-1016-100 BT40
1051-1016-200 1 |CHUCKING SLEEVE i CAT40
1051-1016-300 DING9871 #40
1051-1016-400 BT40 90 f

40 2 |SCREW SRt M4x10

41 |EA06-110C-020 1 |SENSOR SRR

42 [1000-1001-100 1 |HEAD STOCK e

43 |5541-6518-100 1 |SENSOR BASE B EER

44 1SHL-Q2155 2 {LIMIT SWITCH R

45 1 |PUPIPE PU %% § 8x § 5x3800L

46 |5541-3324-100 1 |90 CONNECTOR 90 " HETE

47 |18-520-03 1 IMAGNETIC VALVE BT P

48 |5541-3208-200 | 2 |AIR NOISE ELIMINATOR R

49 |5541-3311-100 1 |ONE TOUCH MuigidEag

50 ‘ 1 PUPIPE PU & $ 10x § 6.5x3800L

51 [1200-1157-400 1 |UNCLAMP CYLINDER AR

52, | 4 |SCREW et S M8x45

| 53 4 |SPRING WASHER | 58

54 11200-1009-100 1 |CLAMPER & SENSOR BASE  iEJJF&EE

55 4 |SCREW HEAS ‘ M10x25

56 4 | SPRING WASHER 2R S § 10

57 4 |SCREW - Ayl M14x30

58 1 |SPINDLE MOTOR THEEEE

59 1 |KEY ot 10x8x70

60 |5541-2301-100 a6/a8
1000-1002-190 |\ |\15TOR FIXING BLOCK I @12
1000-1045-100 /eI T
1000-1070-100 YR/ T

61 4 SCREW BEAA M10x40

62 4 | SPRING WASHER g

$ 10

MCVE00-800-1000 Parts List A04 4800-7?1 1-100"

44148




MCV-600/800/1000 BASIC MACHENE

11. SPINDLE 10,000rpm

Note

Parts No. Pc Description

63 4 |WASHER ) 610

64 |1051-1052-100 (1:1)(%32 H#)
4800-1005-100 (10:8)(%32 E#)
1000-1151-100 (1:1) (%48 B#E
1000-1107-100 1 TIMING PULLEY G (10:8) (%48 HH#)
1000-1157-100 (10:8) (%55 54D
1000-1155-100 (1:1) (%38 =
1000-1159-100 (10:8) (%38 HHE)
1000-1153-100 (10:3) (%42 HED

65 [1060-1013-200 . ITIMING BELT BIF R RE(10:8) (935-5GT-17){(1 #H 2 5)
1000-1031-100 i R (1:1) 895-5GT-17 (RfeEr—4H)

66 15541-2307-100 a6(%32 F)
5541-2307-300 @ 8(%48 )
1000-1179-100 a 12 (%48 F)
1000-1058-100 1 |COLLAR R TE TS (%38 F)
1000-1064-100 (%38 F)
1000-1072-100 (%42 F)
1000-1197-100 (%42 FH)

67 3 |SCREW R M5x16

68 3 |SCREW e M5x16

69 |[1051-1012-100 1 |WASHER i

70 |1000-1034-100 6 |WASHER B

71 |5541-0143-100 1 |BEARING COLLAR T P

MCV600-800-1000 Parts List AD4 4800-7711-100

45148




MACHINE

SPINDLE 10000 rpm

MCVB00-800-1000 Parts List A04 4800-7711-100
: B te 461 48




MCv-600/800/1000

LIST

BASIC MACHINE

12. AIR & LUBRICANT DEVICE Note
Parts No. Pc Description

1 |1000-C250 1 |COLUMN SIDE COVER SR

2 6 |SCREW YE A M12x20

3 1 |ONE TOUCH LR 40PM

4 15641-8150-100 1 |AIR UNIT SET ZEHESH

5 2 |SCREW et M6x20

6 4 |SCREW WRAR M6x12

7 |5MC-2630 1 |LUBRICATION PUMP Fe TS 5541-2631-400

8 |5541-8180-100 1 |ADJUSTABLE PRESSURE SRR 24 ¥ 71H

VALVE
9

MCVB00-800-1000 Parts List AO4 4800-7711-100

47148




MCV600-800-1000 Parts List A04 4800-7711-100

48148




